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ENP 429

ENVIRONMENTAL THE WOOD & STONE COLLECTION
RATING
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=l 1980 Ivory Stone 457 x 457mm 1981Portland Stone 457 x 457mm 1982 Shellstone 457 x 457mm
1984 Sandstone 457 x 457Tmm 1985 Smoked Limestone 457 x 457mm 1986 Brushed Concrete 457 x 457Tmm
1987 Wet Concrete 457 x 457mm 1988 Burnt Sandstone 457 x 457Tmm 1989 Black Limestone 457 x 457mm
1983 Limestone This sample shows the effect of tiles when fitted 457 x 457Tmm

The shown denote a ramp test result, which is an ex-factory measure of slip resistance. i ™
For safety flooring with sustainable wet slip resistance, refer to the Polysafe ranges. p 0 I Y F I o R
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